CERTIFICATE OF CONFORMITY

TO EN10204: 2004-3.1

TEST CERT INFORMATION

Part Number:	RO012450	Cert Date:	2/8/2019
Batch Number:	718921	Pack Size:	5kg
Product Description:	SIFBRONZE NO 1 2.4MM 5.0KG SI BRONZE	Diameter:	2.4mm
Standard:	AWS A5.8 RB CUZNA	GRN:	G43113
Test Cert Number:	JLUK20181111	Entered By:	RW

CHEMICAL COMPOSITION ANALYSIS

www.wholeweld.co.uk

Element	Actual %
Al	0.0012
Cu	59.25
Pb	0.0013
Sn	0.752
Zn	REM

REMARKS

por19762	
-	

CUSTOMER / ORDER DETAILS

Issued To:	OXY-ARC LTD	Issued By:	Lynsey
Address:	BAY RETAIL PARK	Order ID:	WW331387
	COES ROAD	Quantity:	2
	DUNDALK, CO LOUTH	Post Code:	EIRE

The above material has been manufactured and supplied in compliance with a certified ISO 9001 quality-assurance system.

STANDARD CONFORMITY

The above material conforms to:	Signed:	
	This certificate is produced electronically in accordance with controlled procedures and is valid without signature.	